HOME G ANCE 51 67'96&5167'96B

DINING TABLE / DINING TABLE BASE
DESSUS DE TABLE DE SALLE A MANGER / BASE DE TABLE

Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that you have all
parts and hardware before assembly.

Merci d'avoir acheté ce produit. Veuillez lire et suivre les instructions ci-dessous. Vérifiez avant le montage que vous avez
toutes les pieces et fixations.

PARTS LIST / LISTE DE PIECES

A Table Top / Dessus de table 1 1 | ()po Bolt / Boulon 5/16"1-1/2"

B Table Leaf / Rallonge 1 2 (&) pommm® Bolt / Boulon 5/16"*2"

C Post/Poste 4 3 =) Lock Washer / Rondelle d'arret 5/16" | 14
D Mounting Plate / Plaque de Montage 2 4 Flat Washer / Rondelle Plate 5/16" | 14
E Long stretcher/ Entrejambe Long 1 5 | @Qe== |Bolt/Boulon 1/4™2" 8
| Skt Errbe st | ]| $ 1S |t Mg Ronelodan 71

8 | Allen Wrench / Clé Allen 1

STEP 1 /ETAPE 1 STEP 2 / ETAPE 2

STEP 3 /ETAPE 3 STEP 4 /ETAPE 4




